

John Doe Meds List – 4/14/2018

DOB – December XX, 19XX

CHEMOTHERAPY

Chemo name - XXX MG - 30 minute infusion every 3 weeks

REGULAR MEDS	BLOOD PRESSURE MEDS
5 AM Drug #1 XXX mg Drug #2 XX mcg	
7 AM Drug #3 50 mg	Drug #4 5 mg
5 PM Drug #2 50 mg	Drug #4 5 mg
11 PM Drug #2 50 mg Drug #5 10 mg Special Vitamin	
AS NEEDED: SomeName Ointment .05% AnotherName Cream USP 0.1% (rash) Laxative 10 g/15 mL (with enteral feeding)	